REAR SHOCK PARTS

 

REF.

PART NO.

DESCRIPTION

QTY.

YEAR

1

42491

Ring - Retaining, Upper Bushing Carrier

2

40-53

2

42488

Bushing - Sleeve

4

40-53

3

42495

Carrier - Upper Bushing

2

40-53

 

42595T

Tool - Upper Bushing Carrier Removal and Installation

1

40-53

4a

42596

Spring - Upper

2

40-45

4b

809015

Spring - Upper

2

46-53

5a

42483

Shaft - Plunger

2

40-45

5b

723001

Shaft - Plunger

2

46-53

6a

42597

Spring - Lower

2

40-45

6b

809016

Spring - Lower

2

46-53

7

849002

Washer - Rubber (upper - thick)

2

46-53

8a

--

Cover - Shock (2.3" OD x 2.4" lg - fits inside upper frame casting)

2

40-53

8b

--

Cover - Shock (2.1" ID x 2.5" lg - fits over top of rear shock body)

2

40-53

8c

--

Cover - Shock (2.4" ID x 2.5" lg - fits over bottom of rear shock body)

2

40-53

8d

--

Cover - Shock (2.3" OD x 2.6" lg - fits inside lower cup)

2

40-53

*

42492

Cover Set - Chrome (includes 1 ea. 8a, 8b, 8c & 8d)

2

40-53

 

42592T

Tool - Rear Shock Cover Installation

1

40-53

9

207125

Screw - Hex Hd. 5/16-24 x 2-1/4" (stainless steel)

2

40-53

10

849003

Washer - Rubber (lower - thin)

2

46-53

11

417015

Cup - Lower Cover

2

40-53

12

922012

Lock Washer - 5/8" (stainless steel)

4

40-53

13

45072

Bolt - Cap

4

40-53

14

40701

Fitting - Grease (angled)

2

40-53

15

416002

Fitting - Grease (straight)

2

40-53

 

416002T

Tool - Grease Fitting Tap (special thread)

1

40-53

16

86334/5B

Rear Shock Body Set (1 ea. right and left side)

1

40-53

*

86334/5

Rear Shock Assembly Set (1 ea. right and left side - black finish)
(includes ref. 1, 2, 3, 4b, 5b, 6b, 7, 8a, 8b, 8c, 8d & 10)

1

40-53

*

86334/5C

Rear Shock Assembly Set (1 ea. right and left side - chrome finish)
(includes ref. 1, 2, 3, 4b, 5b, 6b, 7, 8a, 8b, 8c, 8d & 10)

1

40-53

 

 

  • Kiwi rear shocks are manufactured from billet for superior strength and durability

 

 

 

42919T

Tool - Shock Assembly Removal and Installation
(a necessary item for easy shock removal and installation)

1

40-53

17

--

Nut - Hex 5/16-24

2

40-53

18

--

Lock Washer - 5/16"

2

40-53

19

45073

Screw - Set #10-32 x 1/4" (includes ref. 17 & 18)

2

40-53

*Not Illustrated